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Suzhou Mingxin Electronic Technology Co., Ltd.

Hutik/Address : M R X A EEMIAK 19 5
NO.19,Hongda Road,Luzhi,Wuzhong District,Suzhou

677/ Applicant

FEh %4 F5/Name of sample =t pegii£5/ (Resistant Sleeving)

20 H /Receiving Date : 2021.10.13/Oct. 13, 2021

I H BA/Test Date : 2021.10.14-2021.10.21/Oct. 14, 2021 To Oct. 21, 2021

TR N AR B X OO T IR Tk % 47-3
T 31k/ Test Address :  No. 47-3, Industrial Road, Zhushan, Dalong Street, Panyu
District, Guangzhou, Guangdong, China

W3 77 122/ Test Method(s) : L4518 /See The Conclusion

M350 H /Testing Item(s) . W.451%/See The Conclusion
3| & HeHE/Decision Basis . WL4518/See The Conclusion

#E18/Conclusion . WL45i8/See The Conclusion

Signed for and on behalf of

Shenzhen United Testing Technology Co.,Ltd
BROIT DCIR A I B A A PRA

A2 4

Oct. 26, 2021

Issue Date/2s & H #
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1. %5/ Conclusion
R R, WRERANLE R, JHE ST

The sample(s) was/were detected and according to the results, the conclusion are as follows:

T H
Test Item(s) Rk Hi5E et it
=S e Testing Standard(s) Decision Basis Conclusion
Article Name
SR (0 7
it 5 150 672212011 | RICAER CLARES6 |
3 ) 1) Applicant’s requirement
Abrasion 5.12.4.2 : i Pass
(see this report Section 3.6 )

2. F£fh {5 B/Sample information(s)

DA S (5 B i At 7 SR A ik

The following information of sample(s) was/were submitted and identified by applicant:
¥ i 25/ Sample Quantity : 1M 1pcs
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3. R E /Test Item: i ¥/ Abrasion
3.1 #£f%5/Sample number: 1#
3.2 A 15t &/ Test equipment:

TSRS m
% 4 Fk " 2 B A AL H
; Calibration Effective
Name of device Model s
Deadline
AR 3
Bl i ARE T i Y B GR-CT02 2022.03.02
Anti-shock probe test device
p/al K » 4
AERGURRE R 5900 2022.07.21
Reciprocating abrasion tester

3.3 LIS EIRIEE/Laboratory temperature and humidity:

% /temperature: 23+5°C; #2f5%/humidity: 50+10%RH
3.4 JiRARHE/ Test standard(s): ISO 6722-1:2011 5.12.4.2
3.5 iK%k 4/ Test conditions:

FEFEAE: (0.45+0.01) mm

BB, B (ML RHE 1SO 6931-1:2016

RIEHE: HE (5545 mm/min (BE—AKEN—X0O

flE 2. (20£1) mm

BEKZE:  (15.5+1) mm

AR EAT: TN

RN 2252 4 JOalie, BROOAREREE 77, RIVIEN ) fil S AR 255K, DR AR IR
FECRTS 5 N A2 B 100mm FERE B % 90° , AR 4.

Diameter of scraping needle :(0.45+0.01) mm

Scraper needle type: spring wire (polished) material according to ISO 6931-1:2016

Test frequency: reciprocating (55+5) mm/min (move a back and forth for a time)

Needle scraping displacement :(20+1) mm

Length of scraping needle :(15.5£1) mm

Test load: 7N

Each specimen shall undergo 4 tests, each time the specimen is worn through, that is, when
the cutting edge touches the conductor, record the number of cycles. After each test, the
sample should be moved 100mm and turned clockwise by 90°, and the scraping needle should
be replaced after each reading.

3.6 HEKHE/Decision Basis:
PEIA 15000 R Je, Jokilms o g ol

After circulating 15000 times, no scratch phenomenon appeared
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3.7 MR GE R/ Test result(s):

FE WA | TR e Sa Ry 45 A E
Sample No. | Number of test | Cycles The results of evaluation Conclusion
w1 Yo fEHA 15000 X )5, To 0I5 HI 3 N
= 1 {X . ; . e
: 15000 After circulating 15000 times, no
First Pass
scratch phenomenon appeared
5 o Yo fFR 15000 X5, TERIBEILR H B pre A
= 2 4K . . . e
15000 After circulating 15000 times, no
Second Pass
14 scratch phenomenon appeared
52 Yo fFR 15000 X5, TERIBE IR H B pre A
= 34K . . . e
: 15000 After circulating 15000 times, no
Third Pass
scratch phenomenon appeared
w2 U FEER 15000 (X J& , To XA 5 H 3 PN
=4 4K . . § e
15000 After circulating 15000 times, no
Forth Pass
scratch phenomenon appeared

i 1) B 25 2 (2B it GMW14327-2015)
Abrasion resistance grade (Reference standard GMW14327-2015) :

T 1] 5 55 2% / Abrasion resistance grade TEI X E/Cycles
{ NT 999 X

Less than 999 times
(1000-1999) &

% (1000-1999) times
; (2000-3999) X -
(2000-3999) times
A (4000-14999) X
(4000-14999) times
5 (15000-29999) &
(15000-29999) times
6 (30000-99999) &k
(30000-99999) times
- (100000-199999) &
(100000-199999) times
g KT 200000 %

More than 200000 times
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3.8 JUiRXHE F/Test Photos

o=
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iR R /Before the test AR H/In testing

M J5 /After the test MR 5 -55 1 ¥X/After the test-First

MR G -26 2 ¥k/After the test-Second MR JG-28 3 Yk/After the test-Third
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M5 -28 4 ¥R/ After the test-Forth /

FEG B R A T BN AT 7 ARSI S B R S i R, IR AR AT 17
vt FRT AN ot S5 E AR T

Sample pictures are only used to inform the applicant that the samples received and tested in
our laboratory are shown in the picture, and do not prove the appearance and quality of the
applicant 's products.

******?ﬁ%%ﬁilEnd of Report
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75 B/ Statement

1. ARG BIEEEE T NEAARE T HE, SO IRE TR & PDF # A kg &
A T A S = B B O BT T R R O, ikl TR

This report must have the signature of the authorized signatory and the special seal of the
report, otherwise it will be considered invalid. If there is no anti-counterfeiting electronic seal of
the laboratory in the report in PDF format or it is displayed as "x", the report is invalid.
2. AEAEGEBZE BIATER .

This report shall not be modified, added or deleted without authorization.
3. AR AR AR SR AL AN S 00 A IAS I A RE i (RIS SEIG S U R A RE e TEF
PRI, $E#R 5 “Sample Photo(s)”H BT £ILHIFE N A R o

The results of this report are only valid for the samples provided by Applicant to our laboratory
for inspection (That is, samples received by our laboratory. Without special explanation, it refers to t
he samples presented in the report "Sample Photo(s)").
4y F XS AR (IR AN A 1 R TSR 2R H S 10 AT H N A TR S
H, AT 2.

If there is any objection to the test data and conclusions of this report, please submit it in
writing within 10 working days after the date of issuance of the report.
5. RARLWEBHEE, AMIEHRAMRSE (BCEHRERI , IAAENELMEE T &
.

Without the written consent of the laboratory, this report shall not be copied (except for full
copy), nor shall it be used as publicity materials or advertising.
6 B FRIH, AR IECA .

The cover of the report is for decoration only, not included in the body of the report.
7. ARSEE = RIS 5 R TRk S B M R R, i E N ZE R, PO TR
e i

The paper report issued by our laboratory has the same effect as the electronic report. In
case of any difference between the two, the electronic report shall prevail.
8 ASEESE A OISR S B A FE R, AR IR R, iR SO,

The Chinese and English reports issued by our laboratory have the same effect. In case of
any difference in understanding, the Chinese version shall prevail.
O AR T NS PR AL AR SEIG = HY B S8 BRI AR T SO

Please provide the complete report documents issued by our laboratory when inquiring the
report.
10+ T /5 EARYE M AR AT S P FUE IGO0, AHSREIIIE . brifE . SCPFRTE - JoAH Q2
RH o R IR UL B, R SR s M H R R I R I A 9 R O 4 e AT HOOR A
ILAC-G8:09/2019 74 “Simple Acceptance Rule (i #3252 M) ) »HEAT # 5% o

For cases where compliance is determined based on test values, when relevant
specifications, standards, documents, and customers have no relevant requirements and no other

special instructions, the test report issued by this laboratory is carried out in full value and
adopts ILAC-G8:09 /2019 "Simple Acceptance Rule" for judgment.
11, ZEPENRILAMEES A, AR ETCMANFRESR AR, s (AR 205 50N &
Jo AR ) S T B A .

In the People's Republic of China, when there is no CMA Accredited Symbol in this report,
the report is only for scientific research, teaching or internal quality control activities.
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